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Applicant's name ................... :

Realme Chongging Mobile Telecommunications Corp.,Ltd.

TALHALAEHR oo | RealMe BB ENEE G R A T

Address.......................c.e........ | NO.178 Yulong Avenue, Yufengshan,Yubei District,Chongging, China
HBE o | BRI R B R R AIE1782

Testing Laboratory....................: | Shenzhen BALUN Technology Co., Ltd.
MARSEIR T e [N T SR AR G R A

Testing Location .....................:

Block B, 1st FL, Baisha Science and Technology Park, Shahe Xi Road,
Nanshan District, Shenzhen, 518055, P.R. China

H R R A BRI T P L X V3] 7 S 9D R b R 1B BIX

Test method and criterion.........:

MATTEAATERRHE ..o

ST/SG/AC.10/11/Rev.6/Amend.1 Section 38.3

Date(s) of performance of tests :

DB IR i

2020.11.05-2020.11.18

Name of samples/Ftfh & F5 ... ;zggi::i?rgmzeg;égrgmg —— -rgjr?;e Meitte /
MOAEUH % ... | RMA2008 B v o
Apperance ................ccouu.........: | 60.0*44.5*33.0mm, Black and gray prismatic. Weighs approx. 35.98g.
BRSO oo, | 60.0%44.5%33.0mm, BEFIRE T, H4£)35.98g.

Battery type/B ik ...............: | Single cell lithium-ion battery/ 4 B - i #h

Manufacture’s name .................: | Realme Chonggqing Mobile Telecommunications Corp.,Ltd.

HER B oo | RealMe B R INEE G TR A F

Manufacture’s Address.............: |N0.178 Yulong Avenue_, Yufengshan,Yubei District,Chongging, China
HERT AL BRI ACX B L E R KIE1785

Name of Factory (ies)...............: | Jiangxi Lianchuang Hongsheng Electronic Co., Ltd.

BRI e | YL PR B 2 75 B T RN A PR 7

Address of Factory (ies) ........... :

No.1699,Jingdong Avenue, High-tech Industry Development Zone,Qingshanhu
District,Nanchang City,Jiangxi,P.R. China

AP e VL PR E T EHT AT R X 5 R KIE 16995

Conclusion..........c..cocoevveeeeen.. :| The sample has passed the test items of UNITED NATIONS

G o -|"Recommendations of the TRANSPORT OF DANGEROUS GOODS” Manual of
Tests and Crlterla ST/SG/AC 10/1 1/Rev S8 me
2R,
ST/SG/AC 10/1 1/Rev 6/Amend 1 96

e e Wi RN A ™ W Z %

[Tested by: m 7/4"53 A /Checked by: % Z\WL & TC oy

X Wk

TRP-SZ-04-UN38.3(2020-12-25)
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Description and illustration of the sample: | [] Large cells and batteries X Small cells and batteries
 F g .

GLETAAS (R L] Primary cells and batteries [X] Rechargeable cells and batteries
Nominal | Nominal | Nominal | Nominal | Maximum [ Maximum | Limited Cut-off
capacity | voltage Charge | Discharge | Charge | Discharge | Charge Voltage

Parameter Current | Current | Current | Current | Voltage
2% e | g o IR o e . .
H TUEARE | AREE | ARMES R | ARAEIRH | BORTTH | BOKTECR | SRS | AL
HLI HLI HLI LI HE Lk
Product
R 400mAh 3.7V 80mA 80mA 400mA 400mA 5.2V 3.0V
ECéeJl 400mAh 3.7V 80mA 80mA 400mA 400mA 4.2V 3.0v
Ity
Test item Samle No. State Remark
M H FE i R #E
_ at first cycle, in fully charged state B
BO1~BOS — AR AR
T1~T5 after twenty five cycles ending in fully charged
B06~B10 A state -
T LRG58 A R
C01~CO5 at first cycle at 50% of the design rated capacity B
— IRIEH50%35 HARZS 5
T6 after twenty five cycles ending at 50% of the
C06~C10 design rated capacity -
A HAIRAEIR50%iH AR ;
_ at first cycle, in fully charged state B
B11-614 — YRR LR s
T7 after twenty five cycles ending in fully charged
B15~B18 state -
T LRG58 A RS
at first cycle, in fully discharged state
11~-C2 iy AL N --
C11-C20 — AR S5 5 4O R
T8 after twenty five cycles ending in fully discharged
C21~C30 State -
A TLRAERR JE e A TR A .

Possible test case verdicts:

A RE AR 17 190 5 -

- test case does not apply to the test object................ I N/A

TRIGHE T ATE I IZZETR o :

- test object does meet the requirement...................... Hp (Pass)

TRIGFE TR IR o, :

- test object does not meet the requirement................ g (Fail

TRIGFE T AT R TR oo, :

REMAIK .....eoeiiiiiii e .| The product also have anothor battery label with same model

BT et e : |name RMA2008, they are all the same except for the name of

the battery. Test data based on report: BL-SZ20B0100-301.
7 i [F I 38 A o — A5 44 A RE I RMA2008 1) HL il bR %%
PRI BR B A FRA —FEAN AR . R R T4 BL-
S$Z20B0100-301.
E Tt T
TRP-SZ-04-UN38.3(2020-12-25) Aoy JUE 5y T
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause Requirement Result Verdict
ot} PRAEZR Mt ah R FlE
38.3 Lithium batteries / 42 Hiith
38.3.4 Procedure / {iRBE P
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests
T.6 and T.8 shall be conducted using not otherwise tested cells or batteries. Test T.7
may be conducted using undamaged batteries previously used in Tests T.1 to T.5 for
purposes of testing on cycled batteries. N
/INIED et A L 2 A% T A TR IR T 1R T.5. IS T .6 FIT.8 M AE FH oK o Mt it
A e 2 . IR T. 7R DU A RS IO T. A= T .5 i 8 A AR Bk B AT, DA
A2 5 78 T8O ) HL Tt A
Test 1: Altitude simulation / J3R1: & EEH# P
Test procedure / it 5%
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least
six hours at ambient temperature (20 £ 5) °C. -
TG L AT R ZH R A e ) 55 T B T 11,6 T ARG I (20 + 5°C) R A7 & 6/)
HTJ‘O
Requirement / xR
Cells and batteries meet this requirement if there is no
38.3.4.1 leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement The test results meet the
relating to voltage is not applicable to test cells and requirements. See table 1. P
batteries ét ‘fuIIy discharged states. ‘ MR LE R ATk, £,
MRTEBR TTHA . TR, TERATE K, JEH
AN PRI B R T 2 A 58S 1R T P AN T AR 3
ATIX — 50 F FLU 90%, A s A Ay 2H R 50X — 2
Ko AR ERANE T 78 2O AR 115 i A
HLIAH
Test 2: Thermal test / WiK2: bk P
Test procedure / M5 5% .
Test cells and batteries are to be stored for at least six hours at a test temperature
equal to 72 + 2 °C, followed by storage for at least six hours at a test temperature equal
to - 40 + 2 °C. The maximum time interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10 times, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large
cells and batteries the duration of exposure to the test temperature extremes should be -
38.3.4.2 at least 12 hours.
R TRI6: e R L 2 N SRR IR S T 72 £ 2 C RIS FAEE D6/, 25 AR
ISR E S T-40 + 2°C IS FAEIE D6/ o AW it 1 B0 iR B 2 i) F) 5 K ) [ o
3053l . MARFEE AT, HLTERMRL0IK, Hd KA IS At A FEh A PR SR I
(20 £ 5°C) FAFIR24/NE} o T KBS At RH FE 2H , 2 8 T Wi i B il 8 D B (1] 22 /0 7y
12/NEF
Requirement / FrfEER The test results meet the
Cells and batteries meet this requirement if there is no requirements. See table 1. P
leakage, no venting, no disassembly, no rupture and no | MHR4E /A G ER. WK1,
fire and if the open circuit voltage of each test cell or
EH 3k

TRP-SZ-04-UN38.3(2020-12-25)
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause
BT

Requirement Result

PRUEZR IRRRZE S

Verdict
H5E

battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states.

WRTER. THR. k. TR K, JFH
ARG At B It 2 A X S T B R I AN N T A
17X I HT F IR F90%,  FLIB AT R i AL RN S iX — 2
Ko AR B ERANE T 58 SO RES 508 F it A
CERILLEZ

38.3.4.3

Test 3: Vibration / M&3: 3Rz

Test procedure / iR 5 5% .

Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration. The vibration
shall be a sinusoidal waveform with a logarithmic sweep between 7 Hz and 200 Hz and
back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total
of 3 hours for each of three mutually perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass
of not more than 12 kg (cells and small batteries), and for batteries with a gross mass
of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained
until 18 Hz is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1gn is maintained until8 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration of 2gn occurs (approximately 25 Hz). A
peak acceleration of 2gn is then maintained until the frequency is increased to 200 Hz.

R AT VL K [ T IR BIHLF 6 (H SR AR B A B 1 A L it AR T LASSUAS REHE A 1% 34 IR
Bl PRENNAE EZBIE, X BRI RNTHZE R 2000428, HRIBI7H2Z, #5157
Bl X ARSI = A LA B Rt 22 e 7 AL R — D7 I R AT 120k, B3N
I3/ o e — MRS 1] 0 2545 S 1 2 L

PEXFHEIZ AT, 0 BB EAS R 12T e B F AT f b 2 (R AN B e ), A0S
12T e S 5K s 2H CR B F b 4 ) R A BT AN [

XFHTBA N 2 . AT BRZETTAR, PRERLgn MU ORINIEE, EEIAIEH]18
%% SNJEHIRIE AR FFAE0.8 oK (S WAL 1.6 Z=22K), FFHY A B 3 i KN £ iA 18 gn
(FELIN50 #525). H B RN ZRHF1ES gn BRI M N #1200 #4724 .

PRI : N7 #2500, PRIFL gn MR IEE, B RMMFRIAF|18 #i2k. AR5
KRB RAFAEO.8 A (EMFE1.6 ZK), FFGININA B B i KD [k 2 gn (P28
25 Hi2k). W K INTE L CRIFIE2 gn BLRBIAEE 1 10 #1200 ## 2% «

The test results meet the
requirements. See table 1.

Requirement / FrifE ZR :

Cells and batteries meet this requirement if there is no
leakage, no venting, no disassembly, no rupture and no | MARZE RFAFAGER. WK1,
fire during the test and after the test and if the open
circuit voltage of each test cell or battery directly after
testing in its third perpendicular mounting position is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not

TRP-SZ-04-UN38.3(2020-12-25)
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause Requirement Result Verdict
ot} PRAEZR Mt ah R H5E

applicable to test cells and batteries at fully discharged
states.

AR IE T AR 5 EB N . HER oA, B
MG K, I ARG f it ol f i 4L AR 58 = A>3 B 222
T R i S RIS B T B R S AN TAEEATIX —
W HT FL IR F90%, HIRAT BRI AT S A TESR . KA
J A EERANE T 58 A CRIRAS 66 At AT e 4

Test 4: Shock / M&4: Ty P

Test procedure / {5 5% :

Test cells and batteries shall be secured to the testing machine by means of a rigid
mount which will support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and
pulse duration of 6 milliseconds. Alternatively, large cells may be subjected to a half-
sine shock of peak acceleration of 50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending
on the mass of the battery. The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The formulas below are provided to
calculate the appropriate minimum peak accelerations.

Each cell or battery shall be subjected to three shocks in the positive direction and to
three shocks in the negative direction in each of three mutually perpendicular mounting
positions of the cell or battery for a total of 18 shocks.

Battery Minimum peak acceleration Pulse duration
150 gnor result of formula
_ _ If100850
Small batteries Acceleration(g,) = \'I[ mass*] &8
whichever is smaller
38.3.4.4
50 gnor result of formula
. (30000
Large batteries Acceleration(g,) = ’n,'l[mss *] 11 ms
whichever is smaller
* Mass is expressed in kilograms.
TR0 FEL VAT PR 2E P U [ S AR AR IO b, SCRRSCIE R A R A B P 2
£
B> L A2 32 e KN £ 150 gn ATk iF 2RI (816 220 HFIE X Berh . A, K
R PR AT 22 52 fpe K I FE50 gn AR HRFSEIN [R] 11 2280 (12 IR 5X i
BEAN VB2 52 1) TE 52 38 s PR e Rkt B B e T L v 2L R o o /DN AR RV 28 ) fik vt
FREET )6 20, K7 At 20 i) Bk R 2 [R) 11 2280
A F I B PR ZH 20U E = A FAF 3 B0 PRV B 4 22 2R D 7 (%) TEAR 7 11 4852 = IR
i, PAEEINIT A =0, B2 218 kb,
Requirement / 5K . The test results meet the
Cells and batteries meet this requirement if there is no requirements. See table 1.
leakage, no venting, no disassembly, no rupture and no | MHRZE RFFAGER. WK1, P
fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage
A ﬁ:ﬂ:
TRP-SZ-04-UN38.3(2020-12-25) Ao IR

page 0
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause Requirement Result Verdict
ot} PRAEZR Mt ah R H5E
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states.
MRTGBI TCHA . TofR. CERATCE K, JEH.
FEA T F v B RV 2H A R S R T B P s AN N T A
ATIX— 150 H FE R 1990%,  FELth AT FE L 2H B 737 50X — 22
Ko AR B ERANE T 78 A THOR RS B e v A
Fh A .
Test 5: External short circuit / JiX5: AR5 P
Test procedure / {5 5% :
The cell or battery to be tested shall be shall be heated for a period of time
necessary to reach a homogeneous stabilized temperature of 57 £ 4 °C, measured on
the external case. This period of time depends on the size and design of the cell or
battery and should be assessed and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small cells and small batteries, and 12
hours for large cells and large batteries. Then the cell or battery at 57 + 4 °C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1
ohm.
This short circuit condition is continued for at least one hour after the cell or battery
external case temperature has returned to 57 + 4 °C, or in the case of the large
batteries, has decreased by half of the maximum temperature increase observed
during the test and remains below that value. .
The short circuit and cooling down phases shall be conducted at least at ambient
temperature.
38.3.45 XF AR I VB AL, RO — B LI R], A ARSI i R A B A I R
R FETREST + 4°Co X B IR A] AR I e - F b s rE B A R RN RIBE T, RT3 AN R AR I
B SN AP AE 5 o A0 TGVEREAT XA PEAily,  U) /)N 2R el Yt A0 /N TR i gt 2 1 % B I ) 12 22
6/INIF S ORI R AT /N H 2 P R BRI R S 2R/ 12/ o SRS, FRLTBER I A N AE
57 + 4°CoRAF N A2 A FI B/ T-0. LRR A 1 R 2% 25 1
X A N AE R B R T AL AR SR S (0] 25T + 4°CIE gk /b /N, B R
AL OL S A 5l B2 Bae i ik 2156 o ARl 462 (4 10 e e i TR FR) — 70 2 — FF ORI T-1%
B
REL B AN AR B BRI PBE I 28 /0 2 1 AR
Requirement / FrifEE R The test results meet the
Cells and batteries meet this requirement if their requirements. See table 1.
external temperature does not exceed 170 °C and there |l RITFEE K. WEKT.
is no disassembly, no rupture and no fire within six hours
after this test. P
RSN TR EAER170°C, FF AR RIS R A5
Ja 6/ N e AR ToERY, Totgek,  HLIh AT E it 2H R 7
BATER .
Test 6: Impact / Crush / JUik6: ¥ / FE P
Test procedure / Jlif 5 5% .
38.3.4.6 Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
NOTE: Diameter here refers to the design parameter (for example the diameter of 18650 cells is 18.0 mm). -
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8
mm + 0.1mm diameter, at least 6 cm long, or the longest dimension of the cell,
EH 3k

TRP-SZ-04-UN38.3(2020-12-25)
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause
BT

Requirement Result

PRUEZR IRRRZE S

Verdict
H5E

whichever is greater, Type 316 stainless steel bar is to be placed across the centre of
the sample. A 9.1 kg = 0.1 kg mass is to be dropped from a height of 61 £ 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved
surface lying across the center of the test sample. Each sample is to be subjected to
only a single impact.

i (1& FH T BARA /N T 18.022 K 1 [ A % Ha i)

I X NTEEIGHTE #1124 (4718650 A.4519 H 17£18.0mm) .

TAFE LB BT A H SR R o — R 316 AR R A R
WEEA15.82 K 012K, KERD6EK, sihlRkKmR~N, M_F 2 KE.
H—H9.1T 5 £ 0.1 T A 6L + 2.5 80K Ak Bk v& BN FR AR A XAk, A —1
JUT- A BERE R R v A4 BB g e /) 10 3 BP0 B0 T o DASzs ] o 3 B B TE
T 5| SR 5K SR TH 290V .

ez pRe, N 5 PR AT R SRS IR O ) EA215.8 £ 0.1 K
i P B AR G — .

Test procedure / iR E 5% .

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18.0 mm in diameter)

NOTE: Diameter here refers to the design parameter (for example the diameter of 18650 cells is 18.0 mm).

A cell or component cell is to be crushed between two flat surfaces. The crushing is
to be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three options below is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm
diameter piston until a pressure of 17 MPa is reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or
(© The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or
more, or the cell is deformed by at least 50% of its original thickness, the pressure shall
be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For
cylindrical cells, the crush force shall be applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test
sample shall be observed for a further 6 h. The test shall be conducted using test cells
or component cells that have not previously been subjected to other tests.

Bk GER TR, 835, /gl i i Al B2 /N T 18.02 K 1 B A fith)

M X E P EAETER A R 25 (418650 A AT B 17 4£18.0mm )

4 FIB B TG I RE A I 2 [R5 e, B D BRI, 18— Nl 1)
HEERLINLBE KD . FEEFFEEIAT, ERIHMLLIT =MiGhe —:

(@  HEnE A E 7718 F]13 KN £ 0.78 kN;

(b)  HUEHETREE/100mV; 5

(c) MBS JFE A A4k 50%E, L I .

TRP-SZ-04-UN38.3(2020-12-25)
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause Requirement Result Verdict
ot} PRAEEER Mt ah R FlE
—HER KL AL T 10022 REE L, siiibA Iy 2/ 0k 5 5 50%,
AR IE T -
TR AE T B A 2 PSS IS M 0 P — TRt s, L1/ T 7 RV S M\ P H R T e [
T H b I A5 4 i L ) 7 ) i
FEMEM R — R« 05 5 R T IS A /IN, kg A FH 2 i oA e I
b6 F) FEL VR B T A R AT
Requirement / FrifE K The test results meet the
Cells and component cells meet this requirement if requirements. See table 2.
their external temperature does not exceed 170 °C and | ik &: RAFGE K. WEK2.
there is no disassembly and no fire during the test and
within six hours after this test. X & Crush P
WUR AN AT 170°C, IF HAE R TRt Ao
JE6/N N TEARR . ToRRE, ToiEdek,  HLI AT B AL R £F [ |#& Impact
B AT R .
Test 7: Overcharge / MliX7: & HE P
Test procedure / iR 5 5% .
The charge current shall be twice the manufacturer's recommended maximum
continuous charge current. The minimum voltage of the test shall be as follows:
(@) When the manufacturer's recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of two times the maximum charge
voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2 times the maximum charge voltage. B
Tests are to be conducted at ambient temperature. The duration of the test shall be
24 hours.
38.3.4.7 7 R FELVAL I A2 1) 36 7 2 VPR e RO 282 7 P PR AR P £ o /) 0 L s 26 A2 4 i«
(@) il p @ BN AR AN K T 18V, /Nl H s IV A2 P B oK 78 L H R 1R 245 B
22V T BUME
(b) il s A WL 7 LR KT L8ARAER e/ H R R e K 7 v LR 199 1. 21 o
TR0 N AE PR BN AT o HEAT IR (I B] B 24 /N
Requirement / ArEEE K
_ Rechargeable batteries meet this requirement if t_he_re The test results meet the
is no disassembly and no fire during the test and within requirements. See table 3. P
seven days after the test. SIRGE B 4R . W3
. e i X MARZE R AT Ko o
75 LA IIEE B B R BT R s, |
K, EIRFEATER .
Test 8: Forced discharge / Jli&8: & P
Test procedure / Jlif 5 5% .
Each cell shall be forced discharged at ambient temperature by connecting it in
38.3.4.8 series with a 12 V D.C. power supply at an initial current equal to the maximum
o discharge current specified by the manufacturer. _
The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the initial
test current (in Ampere).
A ﬁ:ﬂ:
TRP-SZ-04-UN38.3(2020-12-25) # PN 90
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause Requirement Result Verdict
ot} PRAEEER Mt ah R FlE
FEAN R S AE PR R L T 55 120K T UL PR R KA RS 0 P VR A T 2 7 4 ) B KT R
LI ) 2 A o A TS
WIS 2 KN RN E A 1) FL R A A 5 e F R G, THERAR S e TSR R . RS
R BEAT SR A SR, TR R P TR] (/D) 82 55 T L 7 2 B o AT 46 ks FEL AL (22 ) o
Requirement / FrifE EK .
Primary or rechargeable cells meet this requirement if | e test results meet the
mgrtee;st.no disassembly and no fire within seven days of requirements. See table 4. p
- . A s o MRS RGFEE R, R4,
R T T R R AR R TR [ e ke AR
i, TRk, BIFFEARIER.
EH 3k
TRP-SZ-04-UN38.3(2020-12-25) page 10 of
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Kl 45 B/ Test Results

Table:1 T1-T5/ 5&1: RAH1-AKS P
Test 5:
Test 1: Altitude Test 2: Thermal External
ocV simulation fest Test 3: Vibration | Test 4: Shock Short
sample | MaSS Ipriorto | yite. pER | o \ WHR3: KB | R4 phe | Cirout
NO. prior t\OV test/ ik 1l - W2 Rl MRS
peg |t nogim 518
IS AR & £
75 (@ Mass | Change | Mass |Change| Mass | Change| Mass | Change Max.
) loss ratio loss ratio loss ratio loss ratio Temp.
JRER | BEK | FESR | RN | BESR | BER | BER | BER | ReiRE
K@) | (%) | K®) | % | k@) | (% | k%) | (% C)
BO1 35.963 5.16 0.006 | 99.81 | 0.000 | 99.81 | 0.000 (100.00| 0.000 |100.00 59.6
B02 35.962 5.16 0.000 (100.00| 0.006 | 99.42 | 0.006 (100.00| 0.000 |100.00 59.9
BO3 35.979 5.16 0.003 (100.00| 0.000 | 99.81 | 0.000 | 99.81 | 0.003 | 99.81 59.6
B0O4 36.005 5.17 0.006 | 99.81 | 0.000 | 99.61 | 0.008 [100.00| 0.000 |100.00 60.1
BO5 35.973 5.17 0.000 {100.00( 0.006 | 99.81 | 0.000 | 99.81 | 0.000 | 99.81 60.1
B0O6 35.962 5.17 0.000 {100.00( 0.006 | 99.81 | 0.008 |100.00| 0.008 | 99.81 60.1
BO7 35.980 5.17 0.006 | 99.81 | 0.000 | 99.81 | 0.000 (100.00| 0.006 |100.00 59.8
BO8 36.005 5.17 0.000 (100.00| 0.006 | 99.81 | 0.008 [100.00| 0.000 |100.00 59.9
B09 36.007 5.16 0.008 (100.00| 0.000 | 99.61 | 0.000 [100.00| 0.000 | 99.81 59.9
B10 35.971 5.16 0.000 (100.00| 0.003 | 99.81 | 0.011 | 99.81 | 0.008 |100.00 60.1
Remark: / £&F:
Test 1-Test 4: No leakage, No venting, No disassembly, No rupture and no fire; Mass loss <<0.2%.
WR1-Mk4: TR TCHE . ok, R LB E KR R K /N T0.2%.
Test 5: no disassembly ,no rupture and no fire; external temperature does not exceed 170 °C.
WR5: ToffR. R ICE K IR KA 170 °C.
EH 3k
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Kl 45 B/ Test Results

Table2: T6 / &2 {RHK6 (] Impact / #&d7 X Crush / #E P
Sample No, OCV Prior to test (V) External Peak temperature(‘C) Results
FE g~ [EEsA NS F I I (C) 45

co1 3.86 23.8 P
Cco2 3.86 24.0 P
co3 3.85 24.0 P
co4 3.85 23.8 P
C05 3.85 23.8 P
Co06 3.85 24.1 P
co7 3.86 23.6 P
co8 3.85 24.0 P
C09 3.85 23.9 P
C10 3.86 24.1 P

Remark: / £7F:

No disassembly ,no rupture and no fire; external temperature does not exceed 170 °C.

Tofiftds . RO KA KR A IE170°C,

Table3: T7 Overcharge / #3: A7 7R H P

Charge voltage / AL (V) 10.4 Charge current / 7RH R (A) 0.8 --

Sample NO. | OCV Prior to test (V) Phenomenon Results
PR P I E (V) /IES 4
B11 5.16 No disassembly, no fire / Tofi#ik, T¥ -k P
B12 5.17 No disassembly, no fire / Tofi#ik, T¥ -k P
B13 5.17 No disassembly, no fire / Lk, T¥ -k P
B14 5.17 No disassembly, no fire / Tofifik, To -k P
B15 5.17 No disassembly, no fire / Tofifik, Toi -k P
B16 5.17 No disassembly, no fire / Tofifik, To -k P
B17 5.16 No disassembly, no fire / Tofifik, ToE -k P
B18 5.16 No disassembly, no fire / Tofifik, To -k P
TRP-SZ-04-UN38.3(2020-12-25) # 12 USS 20
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Table4: T8 Forced discharge /%4: #iR8 & &I E P
Sample NO. Phenomenon / 1% Results
FEdn 75 ghR
c11 No disassembly, no fire / ik, TEE K P
C12 No disassembly, no fire / Tk, Tk P
C13 No disassembly, no fire / Tk, Tk P
Cl14 No disassembly, no fire / Tk, Tk P
C15 No disassembly, no fire / Tk, Tk P
C16 No disassembly, no fire / Tk, Tk P
C17 No disassembly, no fire / Tk, T# -k P
C18 No disassembly, no fire / Tk, T# -k P
C19 No disassembly, no fire / gk, TH -k P
C20 No disassembly, no fire / ik, To& kK P
c21 No disassembly, no fire / ik, Tk P
c22 No disassembly, no fire / ik, Tk P
c23 No disassembly, no fire / ik, TH Kk P
C24 No disassembly, no fire / Tif#ik, TH Kk P
C25 No disassembly, no fire / gk, TH -k P
C26 No disassembly, no fire / Tk, T# -k P
c27 No disassembly, no fire / Tk, Tk P
C28 No disassembly, no fire / Tk, Tk P
C29 No disassembly, no fire / TLfiffk, &K P
C30 No disassembly, no fire / TLfiffk, &K P

TRP-SZ-04-UN38.3(2020-12-25)
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R & F/ Sample Photos
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Picture 1 Front view of black battery
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Picture 2 Back view of black battery
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R & F/ Sample Photos
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Picture 3 Front view of gray battery
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Picture 4 Back view of gray battery
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R & F/ Sample Photos
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Picture 5 Inside view A of battery
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Picture 6 Inside view A of battery
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Picture 7 Inside battery and PCM
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Picture 8 Front view of PCM
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Picture 9 Back view of PCM
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Picture 10 Front view of cell
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Picture 11 Back view of cell
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Picture 12 Label view of battery
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Statement

Lo ARSEES = RUER I AR M . HERR IR AT A B, Xk SR RITAE B AT, &
TR BERIME B RSN . B R BT IR AE B R 4 R AU T .
The laboratory guarantees the scientificity, accuracy and impartiality of the test, and
is responsible for all the information in the report, except the information provided by
the customer. The customer is responsible for the impact of the information provided
on the validity of the results.

2. ARIRETFOAE CMA bR R, A BA X2 BIEE
The report without China inspection body and laboratory Mandatory Approval (CMA)
mark has no effect of proving to the society.

3. A CNAS INATAR IR,  “S” FrdniEI B ATE AT E R A .
For the report with CNAS mark, the items marked with "*" are not within the accredited
scope.

4. ARG REOER TRAALHE N RS TR, RN “REAN L HE” 5
iy B H &R

This report is invalid if it is altered, without the signature of the testing and approval

personnel, or without the “inspection and testing dedicated stamp” or test report stamp.

5. HIEFES AN, HE AL R Z AR A R
The test data and results are only valid for the tested samples provided by the
customer.

6. REALE S BHFA =, A ZHARE.
This report shall not be partially reproduced without the written permission of the
laboratory.

7. AR E A AW, TR IR R S 30 RN AR SEIG S R, AN T2 B

Any objection shall be raised to the laboratory within 30 days after receiving the report.
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